
 

 

 

 

 

 

 

  

 

  

FINAL REPORT 

Prepared For: 

Detroit Water and 
Sewerage Department 

 
August 14, 2015 

PROJECT CS-1528 

WATER MASTER PLAN UPDATE 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

THIS PAGE INTENTIONALLY LEFT BLANK. 

  



 

 

 

 

 

 

 

This report was prepared by the Water Master Plan Update consulting team 

CDM Smith Michigan Inc. 

Project Innovations, Inc. 

Public Sector Consultants, Inc. 

SERCH Consultants 

Tetra Tech of Michigan, PC 

Tucker, Young, Jackson, Tull, Inc. 

Walter Grayman Consulting Engineer 

 

  



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

THIS PAGE INTENTIONALLY LEFT BLANK. 



 

i 

Table of Contents 
 

EXECUTIVE SUMMARY ......................................................................................................................................................... 1 
[...]
utilities and agencies should continue throughout the planning period and specific objectives 

should evolve to address the challenges of the regional utility.  While DWSD and its customers 

have several work groups and discussion topics underway, potential new topics include the 

following: 

1. Meeting water quality regulations in the transmission and distribution system can best be 

achieved by close collaboration between the water quality staff of DWSD and its wholesale 

customers.  It is recommended that a team of water quality personnel from DWSD and its 

wholesale customers form a water quality group to facilitate discussion and coordination of 
activities.   

2. To meet finished water quality  objectives, a coordinated team that includes representatives 

from each plant and the water quality group  should be implemented 



 Product Plan    Section 5 

 

Page 72 

3. Develop a program and costs for providing lab services to wholesale customers. 

4. Continue participation in Partnership for Safe Water and MIWARN.  Consider participation in 

the AWWA Distribution System Optimization programs. 



 

  Page 73 

6 Water Treatment 
 

6.1 Summary of the Water Treatment Plan 
DWSD owns and operates 5 water treatment plants.  These plants have a design capacity of 1,720 

MGD, they are in compliance with current regulatory requirements, and they produce high quality 

water for the service area. 

Chapter 4 identifies a potential range of required water treatment capacity in 2035 from 930 to 1,100 

MGD, based on different scenarios for population growth, service area expansion, and per capita water 
use.  Therefore, DWSD has significant excess capacity for water treatment relative to projected water 
demands. 

A needs assessment for all water treatment plants was performed in order to determine the most cost-
effective approach to reduce excess capacity and maintain or improve the level of service to customers 

throughout the planning period.  Improvements were identified for regulatory compliance, safety, 

energy and operational efficiency.  With the exception of the newest plant, Water Works Park, the 

other 4 plants were built or acquired in the period 1930 to 1970.  The plants are in compliance with 

current regulations for water treatment.  While there is no imminent change in regulatory 

requirements, by the end of the planning period DWSD can expect to address conversion from 

chlorine gas to sodium hypochlorite and extension of multi-barrier disinfection.  The projected capital 

needs for all 5 plants to maintain current regulatory requirements and current rated capacities are 

approximately $981 million over the planning period. 

In addition to the needs assessment, a life cycle cost analysis was performed to consider O&M as well 
as capital needs, the cost to decommission and repurpose plants, the cost to build new transmission 

mains for water supply, and the cost to assure a level of redundancy typical of large water utilities.   

Figure 6-1 summarizes the life cycle cost analysis and shows that repurposing the Northeast and 

Southwest plants is the alternative with the lowest life cycle cost.  A detailed review of the costs of 
repurposing Northeast and Southwest plants shows that under some economic forecasts, the most 
cost-effective alternative is to repurpose only the Northeast plant and continue to operate the 

Southwest plant.  Therefore, it is proposed that DWSD move forward with repurposing the Northeast 

water treatment plant by 2020, and then re-examine the cost effectiveness of continuing to operate 

the Southwest plant or repurposing it. 

DWSD has already taken the initial steps in its FY2016 CIP to reduce the capacity of its water 
treatment plants.  The FY2016 CIP was developed with substantial input from the Water Master Plan 

Update. 

  



 Product Plan    Section 6 

 

Page 74 

Figure 6-1:  Summary of Life Cycle Cost Analysis1 

The water treatment consolidation and repurposing program outlined in this chapter builds on the 

plan for regulatory compliance and source water protection outlined in Chapter 5.  The new 

consolidation and repurposing program will reduce DWSD’s costs for operation and maintenance, as 

well as reduce its immediate capital costs for plant upgrades and long term costs for regulatory 

compliance.  This program builds on DWSD’s ongoing initiatives for optimization, asset management, 

and customer service, and it maintains high level of service standards in drinking water quality, 

pressure and volume. 

6.2 Existing Water Treatment Facilities 
DWSD owns and operates five water treatment facilities which provide water to 3.54 million 

customers in Southeastern Michigan.  The Springwells, Northeast, Southwest, Lake Huron, and Water 
Works Park Water Treatment Plants have a maximum rated treatment capacity of 1,720 million 

gallons per day and firm high service pumping capacity of 2,400 million gallons per day.  The high 

service pumping capacity exceeds the rated treatment capacity to assist in meeting peak hourly 

demands from finished water storage.  Applicable treatment and pumping capacities and other data 

for each plant are shown in Table 6-1.   

  

                                                                    

1 The costs in Figure 6-1 include allowances for financing costs.  Financing costs were not explicitly 
included in the life-cycle cost analysis presented in TM-6.  Therefore, the values in Figure 6-1 differ slightly 
from the values in TM-6 and Table 6-6. 



 Product Plan    Section 6 

 

  Page 75 

Table 6-1:  Water Treatment Plant Capacity, Finished Water Storage and Areas Served Summary 

Facility 

Year 
Placed 
in 
Service 

Rated 
Treatment 
Capacity 
(MGD) 

Firm High 
Service 
Pumping 
Capacity 
(MGD) 

Finished 
Water 
Storage 
Volume 
(MG) Areas Served 

Springwells 
WTP 

1931 
First 
Train; 
1958 
Second 
Train 

540(1) 260 
Intermediate 
Pressure 
District  

 

450  

High 
Pressure 
District 

60 Detroit and Northern Wayne 
County, Eastern Washtenaw 
County, Oakland County, 
Southeastern Macomb County, 
Western Wayne County 

Northeast WTP 1956 300 400 30 Northeast Detroit/Wayne 
County,  Southern Macomb 
County, Southeast Oakland 
County 

Southwest WTP 1964 240 310 30 Southern Wayne County, 
Northern Monroe County, 
Eastern Washtenaw County 

Lake Huron 
WTP 

1974 400 420 44 Genesee County, Lapeer 
County, St. Clair County, 
Macomb County, Oakland 
County 

Water Works 
Park WTP 

2003 

 

240 560 28 Eastside of Detroit, Eastern 
Wayne County 

 

System Totals: 

1,720 2,400 192  

1 - Filter upgrades at Springwells limit plant capacity to 350 MGD until construction is complete. 

 

Four of the five plants (Northeast, Springwells, Southwest and Water Works Park) are conventional 

treatment facilities with the following process trains: rapid mix, coagulation, flocculation, 

sedimentation, granular media filtration, and disinfection.  Lake Huron is the only facility which is 

operated as a “modified direct filtration” plant, which means the sedimentation basins do not require 

a minimum detention time of 4 hours.  In addition, Water Works Park is the only plant which employs 

intermediate ozonation for primary disinfection control.  All five plants use the same chemical systems 

including alum for coagulation, chlorine for pre-oxidation and primary disinfection (excluding Water 
Works Park), powdered activated carbon (PAC) for taste and odor (T&O) control, phosphoric acid for 
corrosion control, and fluoride for dental health protection.  Polymers are also added at several 

facilities to enhance coagulation and filtration as well as for thickening and dewatering of alum 

residuals.   

Two of the five plants, Southwest and Water Works Park, employ automated residuals removal from 

the sedimentations basins.  The residuals are thickened and dewatered on site along with backwash 

wastewater, and disposed of at landfills.  Lake Huron’s basins are cleaned manually on an annual basis 



 Product Plan    Section 6 

 

Page 76 

and the sludge is discharged to the sludge drying lagoons.  The lagoons also receive thickened solids 

from the waste wash water treatment facility which processes filter backwash wastewater.  The 

Springwells and Northeast plants do not have automated alum residuals collection in the 

sedimentation basins or a thickening treatment process on site for alum residuals or backwash 

wastewater.  At both facilities, the basins have been manually cleaned on an annual or biannual basis 

and the solids discharged to the wastewater collection system; backwash wastewater is also 

discharged to the wastewater collection system.  Over the last two years, DWSD has assessed the 

impact of the water treatment residuals on its wastewater treatment plant, and is seeking solutions to 

minimize the residuals loading.  A pilot is planned at Northeast in which the mud valves in the 

sedimentation basins will be opened approximately every two months to discharge sedimentation 

basin solids to the collection system.  This process will be adopted at Springwells if the pilot test at 

Northeast is successful.   

A more complete description of treatment processes is provided in TM-13 in the Appendix.  A general 

description of each plant is presented below. 

6.2.1 Springwells Water Treatment Plant 
The Springwells WTP is the oldest of the DWSD water treatment facilities.  The first train was 

constructed in 1930 and has a maximum rated capacity of 340 MGD and the second train constructed 

in 1958 has a maximum rated capacity of 200 MGD, for a total capacity of 540 MGD.  Like Northeast, 

the Springwells plant receives its raw water from the Belle Isle Intake.  The raw water influent is 

screened, chlorinated and fluoridated at Water Works Park before it is conveyed to Springwells.  The 

low lift pumps lift the raw water for treatment through the process trains, which operate 

independently.  The 1930 train provides hydraulic mixing through a baffled chamber for rapid mixing 

while the 1958 train has mechanical rapid mixers.  Both trains have flocculation, sedimentation and 

filtration treatment units.  Figure 6-2 shows a schematic diagram of the Springwells Water Treatment 

Plant. 

A major project to upgrade the Springwells plant, SP 583, was underway during the preparation of this 
Master Plan Update.  This project includes a complete replacement of the 1958 filters and a limited 

replacement of some of the 1930 filters.  A laboratory upgrade, yard piping and other site 

improvements, and electrical improvements are also included in this project. 

6.2.2 Northeast Water Treatment Plant 

The Northeast Water Treatment Plant was constructed in 1956 to serve growing suburban 

populations east and north of Detroit.  The source of raw water is the Belle Isle intake, located in the 

Detroit River, which also serves Springwells and Water Works Park.  The raw water is chlorinated, 

fluoridated, and screened at WWP before it flows to Northeast by gravity.  Low lift pumps lift the raw 

water to the process trains, which operate in parallel.  With a maximum rated capacity of 300 MGD, 

the plant process trains consist of rapid mix, flocculation, sedimentation, and dual-media gravity 

filtration.  Figure 6-3 shows a schematic diagram of the Northeast Water Treatment Plant. 

6.2.3 Southwest Water Treatment Plant 
The Southwest Water Treatment Plant was constructed in 1963 at which time it was owned and 

operated by Wayne County.  Through an agreement with Wayne County, DWSD purchased this plant 

to regionalize water services in Southeast Michigan.  Raw water for Southwest flows by gravity from 



 Product Plan    Section 6 

 

  Page 77 

the Detroit River through an intake at Fighting Island.  The plant has a rated capacity of 240 MGD.  The 

original plant was designed with the ability to be upgraded to 320 MGD via equipment replacement.  
There are also spare raw water conduits which can accommodate an expansion up to 480 MGD.  The 

low lift pumps lift the raw water for treatment through the process trains which operate in parallel.  
The Southwest Water Treatment Plant also has a Residuals Handling Facility to treat filter backwash 

wastewater and alum sludge residuals.  Figure 6-4 shows a schematic diagram of the Southwest 

Water Treatment Plant. 

6.2.4 Lake Huron Water Treatment Plant 
Lake Huron was constructed in 1974, initially designed as a conventional water treatment facility.  In 

2004, after completion of a pilot study along with various upgrades to the process trains, the MDEQ 

rated the maximum capacity of Lake Huron at 400 MGD.  Lake Huron is the only DWSD facility which 

is operated in “modified” direct filtration mode.  The sedimentation basins do not meet 10-State 

standards and thus are not considered to be true settling basins by the MDEQ.  The raw water source 

for the plant is Lake Huron.  The raw water tunnel is designed for a maximum capacity of 1200 MGD 

and 800 MGD during cold weather.  The plant was constructed with provisions to increase the 

capacity by adding additional process trains and pumping units to obtain the maximum production 

capacity of 1200 MGD.   

In the early 2000’s a variety of process treatment improvements were constructed at the Lake Huron 

WTP.  These improvements included new high lift and backwash water pumps (including discharge 

piping and valves), rehabilitation of two clear wells and the high service suction well, filtration 

capacity improvements, pretreatment improvements and filter control modification, and a new 

treatment facility for filter backwash wastewater.  Figure 6-5 shows a schematic diagram of the Lake 

Huron Water Treatment Plant. 

6.2.5 Water Works Park Water Treatment Plant 
Water Works Park II began operating in 2003 as a conventional surface water treatment plant.  The 

original Water Works Park water treatment plant was razed and a new facility was constructed on the 

same site.  The raw water source for the plant is the Belle Isle intake on the Detroit River.  The plant 

has a maximum rated capacity of 240 MGD and is DWSD’s first facility with ozone disinfection facilities 
as well as a Residuals Handling Facility to treat filter backwash wastewater and alum sludge residuals.  

The plant was designed to use independent process trains - a minimum of two process units are 

provided for each treatment process.  In addition, all conveyance facilities such as pipelines, junction 

chambers, channels, and wet wells are configured to provide a minimum of two treatment pathways.  

Figure 6-6 shows a schematic diagram of the Water Works Park Water Treatment Plant. 

 



Product Plan    Section 6 

 

Page 78 

 

 

Figure 6-2:  Springwells Water Treatment Plant 

 

  



 Product Plan    Section 6 

 

   Page 79 

 

 

Figure 6-3:  Northeast Water Treatment Plant  

  



Product Plan    Section 6 

 

Page 80 

 

 

Figure 6-4:  Southwest Water Treatment Plant 

  



 Product Plan    Section 6 

 

   Page 81 

Figure 6-5: Lake Huron Water Treatment Plant 

 

  



Product Plan    Section 6 

 

Page 82 

 

 

Figure 6-6:  Water Works Park Water Treatment Plant 

 

 



 Product Plan    Section 6 

 

  Page 83 

6.3 Needs Assessment  
An assessment of the capital improvement needs for all five plants was performed.  This work included a 

review and update of previous needs assessment projects in the years 2002 and 2003.  At that time, 

DWSD performed a series of detailed inspections and engineering studies at its three oldest water 
treatment plants – Springwells, Northeast, and Southwest.  The update was prepared in a series of five 

steps: 

1. Detailed review of 2002 and 2003 Needs Assessment reports. 

2. Identification of projects completed since 2003. 

3. Interviews with DWSD engineering staff, plant operators and general plant inspections in 